Printed in Sweden

Galler fr.o.m. ram nr

Valid from frame No ML — 16000
Galler fr.o.m. motor nr

Valid from engine No 2059 — 0101

Reservdelar
Spare parts

250 moto cross
Mod. FF

() Husgvarna

10 12061- 96 1.5. 10-76

Sid.
Page

NYA TILLBEHOHR .
NEW ACCESSORIES



B Husqvarna

Dimensioner och beteckningar
Dimensions and discriptions

Skruvar: Gangdimension x langd (M6 x 30)

Screws: Thread dimension x length

Muttrar: Gangdimension (M8)

Nuts: Thread dimension

Brickor: Typ, inre @ x yttre @ x tjocklek (FBB6,4x 10x 1)
Washers: Type, inner @ x exterior @ x thickness

Typer:  FBB = Fjaderbricka, 6ppen
Types: Spring washer open

FA = Fjaderbricka
Spring washer

LI = Lasbricka innertandad
l.ock washer, inside indent

Kulager: Fabrikantens beteckning (SKF 6301)
Ball bearings: Manufacturers description

Tatringar: Inre @ x yttre @ x tjocklek (25 x 42 x 7)
Sealing rings: Inner @ x exterior @ x thickness

L = Langd

Length L Ovans

N

z = Antal kuggar

Number of cogs /l/\/\M\Mu\ 478 *a S Y

N =Ny reservdel - PR
New spare part  AALAL  KOAC A U/\ €

1012061-96 1,510-76



HHusqvarna

Ram - Fotbromsreglage - Fotstod - Parkeringsstod
Frame - Foothrake - Footrest - Parking rest




Bild Det. nr st. Benamning Bild Det. nr st. Bendmning
Fig. Part number pcs. Description Fig. Part number pcs. Description
1 1515 173-01 1 Vingmutter M6 A 37 15 19 342-01 4 Bussning /} e
Wing nut Bushing
2| 121516001 | 1 | Fijader L0858 38 | 1519419.01 1 | Nummerplatfaste < . —
Spring Number plate att. ’
3 20 06 374-12 1 Skruv M6 x 30 2 o 39 25 80 142-01 4 Mutter M6 \/
Screw ) Nut ’
4 15 15 108-01 1 Hylsa Con 40 15 19 001-01 2 Nummerplat vit // L7
Sleeve Number plate white “
-—| 5 15 16 107-01 1 Bussning B 41 | 2006477-14 2 | SkruvM8x 130 ALS0
Bushing o Screw
6 25 80 142-01 1 Mutter M6 A 42 15 10 665-01 1 Motorfastplét, hoger kpl. 5
Nut Engine clamp plate, right compl.
— N| 7 1515 421-01 1 Bromslank . 42 15 10 702-01 1 Motorfastplat, vanster kpl. A5
Brake link . Engine clamp plate, left, compl. "~
8 1615 112-01 1 Fjader e 43 15 10 559-01 1 Distans o
Spring ’ Distance 3,50
— N| 9 15 15 419-01 1 Bromssténg - 45 23 | Stélkulor -
Brake rod Steel balls > . -
- 10 15 15 41401 1 Bussning 200 46 23 | Stéikulor -
Bushing et Steel balls ,
~ N 11 15 19 866-01 50 Stélkulor sats /- . 47 25 80 153-01 1 Mutter M8 (', by
Steel balls kit @ Nut P
-~ |12 1512 227-01 1 Styrlagerskal ovre e 48 | 2006 371-12 4 Skruv M6 x 22
Bearing shell uper ‘ Screw
N| 13 15 10 660-01 1 Ram 55191 - 49 | 151519201 1 Kedjespénnare kpl // -
Frame T Chain tensioner compl. ,
14 | 2801634-11 2 Bricka £l 51 | 1515190-01 2 | Siapa e
Washer Rubber element
15 15 10 555-01 2 Buffert . / - 52 15 15 413-01 1 Distanshylsa q-
Buffer ! Distance steeve
16 1512 233-01 1 Lagerskal undre e ) 53 2062 335-11 4 Skruv M5 x 30 G0
Bearing shell lower /' > '~ Screw
17 15 15 182-01 1 Bromspedal AR 54 25 80 132-01 4 Mutter M5 ¢
Brake pedal ' Nut !
18 1513 051-01 1 Fotstdd hoger ;- 55 | 1519 343-01 1 Nummerplatfaste 7.
Footrest right b Number plate att. o
19 1513 047-01 1 Fjader hoger A
Spring right S5
20 2582 118-14 7 Mutter M8
Nut LV -
21 28 01 501-01 1 Bricka8,5x23x 1,5
Washer
22 1515 415-01 1 Bussning ) -
Bushing :
23 20 06 372-11 1 Skruv M6 x 25 . 3
Screw
24 25 09 316-11 1 Mutter M6 O
Nut -
25 20 06 467-12 1 Skruv M8 x 80 L
Screw . // GO
26 1510 561-01 2 Motorfastplat )y, @ _
Engine clamp bolt =
27 20 06 47214 3 Skruv M8 x 105 A0 0 -
Screw o
28 | 200646212 | 2 | Skruv M8 x 55 A
Screw
29 1513 063-01 1 Fotstdd vanster / L ,
Footrest left 4
30 15 13 048-01 1 Fjader vanster 10
Spring left 7y
31 20 06 455-11 1 Skruv M8 x 30 Ogo
Screw 1
32 2546 118-14 1 Mutter M8 GG
Nut SR
33 15 10 604-01 1 Parkeringsstod o
Parking rest
34 15 10 442-01 1 Fijader Iy
Spring .
36| 151934401 | 2 | Nummerplatfaste A
Number plate att.
36 28 01 416-01 4 Bricka 6,5 x22x 1,5 D
Washer

1012 061-96 1.5 10-76




HHusqvarna

Framgaffel - Bakgaffel .
Front fork - Rear fork




Bild Det. nr st. Benamning
Fig. Part number pcs. | Description
N| 1] 151230001 1 | Framgaffel kp! Ll
Front fork compl. i
N| 2| 151231401 1 Mutter [
Nut /Z <
3| 2024457-12 2 | SkruvM8x 35 RSS!
Screw f
N| 4 1512 313-01 1 Gaffetkrona Gvre A
Fork crown upper
5 1512 234-01 1 Styrlagersk8l dvre !
Bearing shell upper
N| 6 15 12 308-01 1 Gaffelkrona kpl
Forkcrown compl,
7 1512 226-01 1 Styrlagerskal undre
Bearing shell lower
8 2508 318-12 4 Mutter M8
Nut
9 2024 460-12 4 Skruv M8 x 45 /.
Screw
10 1512 152-01 1 Mutter
Nut
N| 11 16 13 227-01 2 Klamma o
Clip e
N| 12 15 12 319-01 2 Avstrykare
Stripper
Nj 13 1512 318-01 2 Hallare
Holder
14 29 65 650-01 4 Tatring 37 x 47 x 7
Seal
15 15 12 160-01 2 Bricka Ovre b
Washer upper =
N, 16 1512 302-01 2 Gaffelben nedre e
Fork leg. lower =
17 20 62 362-11 2 Skruv M6 x 8
Screw
18 16 10 823-01 2 Packning
Gasket
19 20 24 37212 4 Skruv M6 x 25
Screw
20 1512 161-01 2 Bricka undre -
Washer lower -
21 20 06 457-12 2 Skruv M8 x 35 -
Screw
22 15 12 269-01 2 Bottenventil (n
Valve body ~
N| 23 15 12 305-01 2 Gaffelben ovre ¢
Fork leg. upper AR S
24 15 12 258-01 2 Téatningsbricka
Washer
N; 25 15 12 303-01 2 Dampspindel kpl - A
Damping spindle compl. SN T
N| 26 15 12 307-01 2 Fjader l&ng )
i Spring long I
N| 27 15 12 306-01 2 Fjader kort J
Spring short
28 1512 174-01 2 Toppskruv
Top screw
29 1512 173-01 2 Propp .
Plug 2
N 30 1512 301-01 2 Gaffelben kpl b/
Fork leg compl.
N| 31 15 16 744-01 1 Bromsstag -
Brake rod J
32 25 80 153-01 2 Mutter M8 TR
Nut T
N{ 33 1512 315-01 1 Wirefaste 7Ly
Wire attachment el
34 20 06 449-11 Skruv M8 x 16 L
Screw
N| 35 15612 317-01 2 Styrhallare kpl
Handlebar ret. compl,
36 20 24 374-12 8 Skruv M6 x 30
Screw
39 28 16 261-01 2 Bricka 10,5 x 22
Washer
N| 40 15 13 060-01 4 Dampbussning A
Rubber element v
41 1512 316-01 2 Distans /AR,
Distance !
42 28 01 838-01 2 Bricka 10,2 x 26 i
Washer >

Bild Det. nr st. Benamning
Fig. Part number pcs. | Description
]
43 20 06 503-12 2 Skruv M10 x 60
Screw
a4 15 10 669-01 1 Bakgaffel kpl R
Rear fork compl. N
46 15 10 668-01 1 Slitskydd D)
Wear cover -
47 2062 366-11 2 Skruv M6 x 12
Screw
48 28 16 201-01 2 Bricka 6,4 x 12
Washer
49 29 71 200-03 4 O-ring
O-ring
50 15 10 607-01 4 Nallager ~
Needle bearing
51 15 10 608-01 2 Distans -
Distance >
52 15 10 621-01 2 Axialbricka o -
Washer
53 15 10 560-01 1 Fastbult )4 -
Att. bolt AT
54 2581 17012 2 Mutter M12x 1 -/ -7
Nut
55 15 10 618-01 2 Stotdampare kpl !
Suspension unit compl.
56 15 10 5699-01 2 Stotdampare -
Damper
57 15 10 639-01 4 Gummibussning :
. Rubber bushing S
58 15 10 646-01 2 Fjader kort e
Spring short v
59 15 10 645-01 2 Fjader 1ang o
Spring long
60 20 06 459-12 4 Skruv M8 x 40 S
Screw
61 25 80 153-01 4 Mutter M8 /
Nut !
62 15 10 5673-01 2 Skruv
Screw
63 2509 318-11 2 Mutter M8
Nut
64 25 80 1563-01 1 Mutter M8
Nut
65 1515 414-01 2 Bussning N
Bushing :
66 15 15 409-01 1 Kedjestyrare A
Chain guide
67 20 06 376-12 2 Skruv M6 x 35
Screw
68 15 15 413-01 2 Distanshylsa ) .
Distance steeve [
69 1515 412-01 2 Rulle )
Roller [
70 2580 142-01 2 Mutter M6 {
Nut
71 20 24 466-44 1 Skruv M8 x 75
Screw
72 15 19 407-01 1 Nummerplat kpl /
Number plate compl. ’
74 15 19 399-01 1 Wire genomfdring
Wire guide
75 20 06 376-12 1 Skruv M6 x 35
Screw
76 1519 410-01 1 Distans
Distance
80 15 19 360-01 1 Wire guide 2 ,
Wire guide
81 1510 678-01 2 Stélbricka 345
Steelwasher '
82 15 10 643-01 2 Plastbricka %

Plastic washer

1012061-96 1.5 10-76




B Husgvarna

Styre - Tank - Sadel
Handlebar - Tank - Saddle

23
/_—_A—'—\
14-17,19, 20




Bild Det. nr st. Benamning Bild Det. nr st. ‘ Benamning
Fig. Part number pcs. | Description Fig. Part number pcs. | Description
1 15 15 266-01 1 Gummihandtag
Rubber handie
2 15 15 258-01 1 Gashandtag
Throttle handle
6 20 62 329-12 2 Skruv M5 x 16
Screw
7 1 1515 261-01 1 | Justernippel V
Nipple
8 1515 262-01 1 Skyddshylsa
Protecting sleeve
9 15 15 264-01 1 Gaswire
Throttle wire
10 15 13 029-01 1 Bromshandtag kpl. [
Brake handle compl. -
1 1515 022-01 1 Bromswire !
Brake wire !
14 1213 810-01 2 Ansatsskruv
Screw
15 22 86 595-01 2 Skruv
Screw
16 12 13 821-01 2 Kabelspannskruv
Cable adjusting screw
17 2509 316-11 2 Mutter M6
Nut i
21 15 15 308-02 1 Frikopplingswire R
Declutching wire
22 15 15 265-01 1 Gummihandtag )
Rubber handle ! )
23 15 13 032-01 1 Kopplingshandtag kpi. ~
Declutching handie compl.
24 15 13 044-01 1 Styrsténg
Handle bar
32 15 13 055-01 1 Handtagsskydd hoger .
Handle protector right 2
33 15 13 056-01 1 Handtagsskydd vanster .
Handle protector left -
34 15 14 008-02 1 Tanklock S
Tank cap '
35 15 14 055-01 1 Bransletank o C -
Fuel tank S
36 25 80 153-01 2 Mutter M8 ;
Nut
37 28 16 231-01 2 Bricka 8,4 x 16 x 1,6 -
Washer
38 15 14 032-01 2 Gummibussning [
Rubber bushing
39 20 06 469-11 1 Skruv M8 x 90 1
Screw f{
40 | 1514 041-01 1 | Stod Ea :
Support 2 {
41 15 14 056-01 1 Branslekran / [ ,
Fuel cock ' i
Ll
42 15 14 057-10 - Bransleslang /m6 x 10 T
Fuel hose ! ,
43 | 151936201 1 | Tankhillare T L
Tankholder ;
44 15 13 5633-01 1 Sadel b i
Saddle ‘
45 20 06 459-12 1 Skruv M8 x 40 N
Screw
46 | 1513537-01 1 | Stankskydd {,
Splash guard
47 28 01 230-11 3 Bricka4,4x 10x 0,5
Washer
48 51 20 30001 3 Nit4 x 12
Rivet
49 2546 118-14 1 Mutter M8 .
Nut it
1012061-96 1.5 10-76 A. O

ard ‘ﬁ



(HHusqvarna
Framhjul
Front wheel

-35,39,41-44'

13

4

8
-35,39,41-

1

44

20

19
30-32,39,41

P

Lo O






















































